



# ARPRO<sup>®</sup> Expanded Polypropylene (EPP) Foam Manhole Grade Adjustment Ring

Proof-Load Testing October 13, 2009

Kipp Boegner Manager, Engineering Group JSP 1443 East 12 Mile Road Crown Office Village, Building J Madison Heights, MI 48071 USA Tel: + 1 248 397 3208





The following is a summary report of the evaluation of the ARPRO<sup>®</sup> EPP Manhole Grade Adjustment Ring application for HS-25 Static Loading.

Sanitary sewer systems necessitate that a manhole grade adjustment ring bear the load requirements of the installation.

# Load Requirements and Standard Testing Methods

The American Association of State Highway and Transportation Officials (AASHTO) Standard Specification M306 identifies the proof-load testing required for drainage, sewer, and related castings intended for use in traffic service. AASHTO M306 was originally developed as a specification for cast iron, but the proof-load testing method can also be applied to ARPRO<sup>®</sup> Expanded Polypropylene (EPP) manhole grade rings. A specifying agency or municipality may have established its own procedure that might differ from this AASHTO specification; however it is likely that any method will require the application of a specific load on a defined area. Any crack or detrimental permanent deformation will cause the cover, grating, frame, or grade ring to be rejected.

The AASHTO Standard Specifications for Highway Bridges, 17<sup>th</sup> Edition, Section 3, identifies two types of design vehicle loads. They represent categories of individual vehicles and are routinely referred to as the H or HS truck. The H truck configuration includes only two theoretical axles as in figure 1.



Page 2 of 6





## www.jsp.com

The HS truck configuration represents the conventional semi- or tractor-trailer. It is identical to the H truck, but with an extra axle representing the rear axle of the trailer, as in figure 2.



Figure 2 – Standard HS Trucks

## **Results**

Vehicular load testing was tested for JSP by the MGA Research Corporation, report number C09H7-084.1 (Appendix A), in accordance with the proof-load testing standards outlined by AASHTO M306, Section 6. Per AASHTO M306, Section 6, a proof-load shall be applied to the drainage, sewer, utility, and all related castings. This proof load represents a safety factor of 2.5 for H-20 or HS- 20 loading. A 50,000 lb. proof load will be used to represent a safety factor of 2.5 for H-25 or HS-25 loading.

The proof-load test was conducted on one (1) standard ARPRO<sup>®</sup> Expanded Polypropylene (EPP) manhole 36-24GF-600 grade-finish ring. A standard 36-24GF-600 grade-finish ring has an outer diameter of 36 inches, an inner diameter of 24 inches, and a starting height of 6.0 inches. The ring was placed onto a flat metal surface with an East Jordan cast iron manhole frame and cover placed on top as it would be during intended usage (figure 1). A servo hydraulic actuator was mounted to a crosshead attached to two stanchions. The specified force was applied and held for a minimum of 1 minute at which time a maximum deflection was recorded at three locations on the ring. Upon removal of the load, the sample was allowed to recover for 60 minutes then the sample was inspected for cracks and detrimental permanent deformation. The results are recorded in tables 1 and 2.







Figure 1 – Proof-Load Test Set-up

Table 1 – Proof-Load Test Results @ 40,000 Lb
---

Measurement Location	Pre-Test Measurement (in.)	Post Test Measurement (in.)	Post Test + 1 Hr. Measurement (in.)	Permanent Set (in.)	Remarks
1	5.693	5.658	5.693	0.000	No visible
					deterioration
2	5.660	5.639	5.660	0.000	No visible
					deterioration
3	5.735	5.704	5.734	0.001	No visible
					deterioration





### Table 2 – Proof-Load Test Results @ 50,000 Lbf

Measurement Location	Pre-Test Measurement (in.)	Post Test Measurement (in.)	Post Test + 1 Hr. Measurement (in.)	Permanent Set (in.)	Remarks
1	5.698	5.656	5.673	0.025	No visible
					deterioration
2	5.703	5.657	5.673	0.030	No visible
					deterioration
3	5.687	5.651	5.656	0.031	No visible
					deterioration

# **Conclusions**

Per ASSHTO M306, Section 6, upon removal of the proof load, the test specimen shall be examined for cracks or detrimental permanent deformation. Permanent deformation shall not exceed 3.2 mm (0.125 inch). Any cracks shall be cause for rejection.

Based upon the above proof load test results, it is apparent that the ARPRO<sup>®</sup> Expanded Polypropylene (EPP) Manhole Grade Adjustment Rings, when installed properly, can be utilized in traffic environments where H-20, HS-20, H-25, and HS-25 vehicle loading is expected.

## Page 5 of 6





# Appendix A

Page 6 of 6



# JSP MAN-HOLE CONSTRUCTION VERTICAL STATIC LOAD TEST SERIES

(PO# P39807)

446 executive drive • troy, mi 48083 248 / 577-5001 • fax 248 / 577-5025 www.mgaresearch.com

# mga research corporation

## **TEST REPORT**

October 7, 2009

(PO# P39807)

VE9655-656

MGATPDUR\_HF

Vertical Static Load

Man-Hole Construction

MGA REPORT NO.:

TEST (S) PERFORMED ON:

**TEST DESCRIPTION:** 

**ITEM DESCRIPTION:** 

**MGA PROCEDURE:** 

**TEST REFERENCE NUMBER (S):** 

**TEST LABORATORY:** 

**SUBMITTED TO:** 

**TEST REPORT DATE:** 

**MGA PERSONNEL:** 

Rob Doerr JSP 1443 Fast 12 Mile Road

MGA Research Corporation 446 Executive Drive Troy, Michigan 48083

C09H7-084.1 Rev. 1 (Revised 10/13/09)

1443 East 12 Mile Road Madison Heights, MI 48071

October 12, 2009

Quild & them

Gerald Roesser Project Leader

Test Personnel: Ali Kaafarani

\* The results presented in this report relate only to the specified test items.

\*\* This report shall not be reproduced except in full, without the written approval of the laboratory.



#### **Introduction**

MGA Research is to perform test and provide testing results for the JSP Expanded Polypropylene manhole grade adjustment ring. The test is to prove that the manhole construction will withstand typical ASHTO HS 20 and HS 25 loading conditions.

#### **ASHTO Loading Conditions**

The AASHTO Standard Specifications for Highway Bridges, 17<sup>th</sup> Edition, Section 3, identifies two types of design vehicle loads. They represent categories of individual vehicles and are routinely referred to as the H or HS truck. The H truck configuration includes only two theoretical axles as in figure 1.



**Figure 1 – Standard H Trucks** 

The HS truck configuration represents the conventional semi- or tractor-trailer. It is identical to the H truck, but with an extra axle representing the rear axle of the trailer, as in figure 2.



Figure 2 – Standard HS Trucks

#### Load Calculations

The 40,000 lbf proof loads represent a safety factor of 2.5 for H-20 or HS- 20 loading on one tire patch.

#### 36,600 lb rear axel / 2 tire patches \* 2.5 safety factor = 40,000 lbf proof load

A 50,000 lb. proof load will be used to represent a safety factor of 2.5 for H-25 or HS-25 loading on one tire patch.

40,000 lb rear axel / 2 tire patches \* 2.5 safety factor = 50,000 lbf proof load

### **Test Procedure**

- 1. Test Samples were loaded under compression
- 2. Sample #1 was loaded to 40,000 lbf @ 400 lbf/sec. load was held for 1 minute.
- 3. Sample #2 was loaded to 50,000 lbf @ 400 lbf/sec. load was held for 1 minute.
- 4. Pre, instant post and 1 hour post test deflection measurements were taken.
- 5. Pre and Post test photos were taken.

#### Test Results

VE9655 Sample#1 @ 40K Lbf						
Location Pre-Test Post-Test 1-Hour Post   Measurements (in) Measurements (in) Measurements (in) Measurements (in)						
1	5.693	5.658	5.693			
2	5.66	5.639	5.66			
3	5.735	5.704	5.734			

VE9656 Sample#2 @ 50K Lbf							
Location	Pre-Test Measurements (in)	Post-Test Measurements (in)	1-Hour Post-Test Measurements (in)				
1	5.698	5.656	5.673				
2	5.703	5.657	5.673				
3	5.687	5.651	5.656				

#### Additional Information can be found in the following appendices

Appendix A System Calibration Information	4
Appendix B Test Data Plots and Photographs	7

Appendix A System Calibration Information

MICHIGAN OPERATIO DATE: 2/7/04 SUPERCEDES: MGATP	NS TMC.5	L F F	OC. NO.: MGATPTMC EVISION NO.: 6 AGE 3 OF 3					
Tape Measure Calibration Certificate								
Reference Steel Rule Brand: <u>GE1</u> S/N: <u>MLA</u> Calibration Date:	0067 1/23/09	Subject Tape Meas Brand: S/N: Calibration Date:	ure 5 HA   E 38 5   26 109					
Reference in (mm)	Subject Tape Measure	Difference	Reference in (mm)	Subject Tape Measure	Difference			
0 (0)	0:	0	18 (450)	450	0			
1 (25)	25	0	19 (475)	475	0			
2 (50)	50	0	20 (500)	500	0			
3 (75)	75.	0	21 (525)	525	0			
4 (100)	100	0	22 (550)	550	0			
5 (125)	125	0	23 (575)	515	0			
6 (150)	150	0	24 (600)	600	0			
7 (175)	175	0	25 (625)	625	0			
8 (200)	200	0	26 (650)	650	0			
9 (225)	Z25	0	27 (675)	675	0			
10 (250)	250	6	28 (700)	700	0			
11 (275)	275	0	29 (725)	725	0			
12 (300)	300	0	30 (750)	750	0			
13 (325)	325	0	31 (775)	775	0			
14 (350)	350	0	32 (800)	800	0			
15 (375)	375	0	33 (825)	825	0			
16 (400)	400	0	34 (850)	850	0			
17 (425)	425	D	35 (875)	875	0			

If all differences are  $\pm 1/32$  of an inch (1 mm), then the tape measure is acceptable. Pass  $\checkmark$  Fail \_\_\_\_\_ Maximum Difference = \_\_\_\_\_

Date: 5/26/09

PAUL مذ Performed By: \_

All calibrations are traceable to the National Institute of Standards and Technology. Estimated uncertainty of the measurement is ± 0.2%. All certification data and equipment are on file for inspection at your request. Best uncertainties represent expanded uncertainties expressed at approximately the 95% confidence level using a coverage factor k=2.

10 - 1 C

# **Metro**Calina



4700 Barden Court SE, Kentwood, MI 49512, Telephone: 616-698-3124, Fax: 616-698-2364, www.metrocal.com

### Certificate of Calibration

Customer:	MGA Research	Certificate No.:	MGA00814MGA:1247482688
	446 Executive Drive	Work Order:	64974
	Troy, MI 48083	Customer P.O.:	N/A
Gauge Number: Description: Manufacturer: Model:	MGA00814 12" Digital Caliper Fowler N/A	Calibration Date: Due Date:	7/13/09 7/13/10
Serial Number:	SH7A003663	Technician:	Shannon Shoemaker
Result:	PASS	Temperature:	68.0 °F
Condition:	FOUND-LEFT	Humidity:	41 %
Procedure Used:	Caliper (CP005)	Catibration Site:	MetroCal

MetroCal, Inc. certifies that the above listed instrument has been calibrated using measurement standards traceable to the National Institute of Standards and Technology (NIST), or to NIST accepted intrinsic standards of measurement, or derived by the ratio type of self-calibration techniques. This calibration complies with ISO 17025 and ANSI/NCSL Z540.1.

This report may not be reproduced, except in full, without the written approval of MetroCal, Inc. Results relate only to the item(s) calibrated. Any number of factors may cause the calibration item to drift out of calibration before the recommended interval has expired. Statement of compliance made using simple acceptance rules.

#### The condition that could be found in this cetificate must be interpreted as:

- \* As Found Calibration data collected before the unit is adjusted and/or repaired.
  - \* As Left Calibration data collected after the unit is adjusted and/or repaired.
  - \* Found-Left Calibration data collected without any adjustment and/or repair performed.

Note: Process Uncertainty for this calibration is based upon approximately 95% (2 sigma) confidence limits.

#### REMARKS:

Standards Us	sed							
Asset #	Nomenclature	3	Traceable No.	Cal Date	Due Date	P	rocess Unc	ertainty
105	82pc Rect. Gauge Block Set Gri	ы 8	21/276493-08	6/1/09	6/1/10		(0.6R+2L	.)μin
16900	8pc Long Gage Block Set Type:	I 8	21/274921-07	7/23/08	7/23/10		(0.6R + 2	L)µin
8063	9pc Master Ring Gage Set		090109203	1/9/09	1/9/10			
Test Results								
Test Descrip	tion ]	'rue Value	Test Result	Lower lim	ie	Upper limit	Units	Result Pass
Outside Ja	w Calibration							
		0.35000	0.3500	0.348	5	0.3515	inch	Pass
		0.65000	0.6500	0.648	5	0.6515	inch	Pass
		0.80000	0.8000	0.798	5	0.8015	inch	Pass
		3.00000	2,9995	2.998	5	3.0015	inch	Pass

Certificate No.:MGA00814MGA:1247482688

Page 1 of 2

Appendix B Test Data Plots and Photographs





### Test #VE9655 Pre-Test Photos





Photo #1



Photo #2



Photo #3



Photo #4



Photo #5

Photo #6

### Test #VE6955 Post-Test Photos



Photo #5

Photo #6

Test #VE9556 Post-Test Photos









Photo #3